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R9937

KEY	 P/N	 DESCRIPTION	 QTY KEY	 P/N	 DESCRIPTION	 QTY

	 1	 019694001109	 Arm Adjustment Knob Screw w/Label (Inc. Key No. 8)......1

	 2	 019694001105	 Top Arm Assembly (Adjustable)..........................................1

	 3	 019694001026	 Arm Spacer.........................................................................2

	 4	 019694001106	 Middle Arm Assembly.........................................................1

	 5	 019694001107	 Bottom Arm Assembly........................................................1

	 6	 019694001025	 Upper Swivel Joint..............................................................1

	 7	 019694001054	 Screw (M3 x 12 mm)...........................................................3

	 8	 941001402	 Arm Adjustment Knob Label...............................................2

	 9	 019694001023	 Knob Screw (1/4-20)...........................................................1

	10	 019694001035	 Swivel Joint Nut (M10)........................................................1

	11	 019694001108	 Swivel Joint Screw Knob w/Label (Inc. Key No. 8).............1

	12	 019694001104	 Body Assembly...................................................................1

	13	 019694001060	 Hex Key Wrench (3 mm).....................................................1

	14	 941488202	 Data Label...........................................................................1

	15	 941120230	 Warning Icon Label.............................................................2

	16	 019694001056	 Lock Nut (M4).....................................................................3

	17	 019694001011	 Lock Clamp.........................................................................3

	18	 019694001038	 Cam Lock Screw (M4 x 30 mm, Pan Hd.)..........................3

	19	 941001397	 Weight Icon Label...............................................................2

	20	 019694001005	 Base....................................................................................1

	21	 019694001042	 Screw (M4 x 16 mm, Pan Hd.)............................................8

	22	 019694001049	 Fixed Tube Base Pin...........................................................1

	23	 019694001102	 Inner Leg Assembly............................................................1

	24	 941120223	 Warning Label.....................................................................1

	25	 019694001051	 Fixed Tube..........................................................................1

	26	 941001401	 Leveling Knob Label...........................................................1

	27	 019694001037	 Cam Lock Pin.....................................................................3

	28	 019694001041	 Handle Fix Screw (M4)........................................................1

	29	 941001398	 RIDGID Leg Label...............................................................2

	30	 019694001101	 Outer Leg Assembly...........................................................1

	31	 019694001103	 Handle Assembly (Inc. Key Nos. 28 & 35)..........................1

	32	 019694001027	 Leveling Knob Spacer.........................................................1

	33	 941001399	 Leveling Side Label.............................................................1

	34	 019694001110	 Leveling Knob Screw..........................................................1

	35	 019694001040	 Handle Fix Nut (M4)............................................................1

		  Not Shown	
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